



3 - 5 Ballantyne Road  
Kewdale  
WA 6105

Tel: (08) 9353 4333  
E: sales@theliftingcompany.com.au  
w: www.theliftingcompany.com.au

<b>Certificate No.</b>	114310/2
<b>Date of destruction test</b>	10/08/2017
<b>Date of certificate issue</b>	10/08/2017

## Certificate of Destruction Test

The following article was tested in accordance with TLC Test Procedures by a competent person.

**Customer/Client**

Wire Aid  
4 Bannick Court Canningvale 6155,Perth

**Item Location**

Canning Vale

**Serial No**

25-1.2-BTA

**Item Description**

Webbing Sling

25mm x 1200mm Polysotser web sling WLL 250KG - Batch H4817 - A

**Manufacturer**

Wire Aid

**Notes**

Pulled to destruction - Broke @ 6.069kN buckle - slipped 10mm before breaking - Peak Load 6.069kN - Elongation 171.65mm as per Report # 080917026

<b>Is the equipment installed properly (where applicable) and safe to operate?</b>	<b>NO</b>
--	-----------

Client P.O No. WA586

**Approved Signatory**

Mark Jolley

Lifting Equipment Supervisor